



NATIONAL TESTING STANDARDS INC.
RESEARCH AND TESTING LABORATORIES

Report No. 30511

June 8, 2011

Client: Jensen Swing Products, Inc.
9327 Weatlands Rd.
Santee, CA 92071

Reference: Charvet Vecchio

Subject: Corrosion Testing of Jensen Swing Hanger P/N 102422

Sample Description:

One metal and plastic assembly was submitted by the Client and identified as an anti-warp swing hanger p/n 102422 manufactured by Jensen Swing Products.

Request:

Expose the submitted assembly to 200 hours of salt fog/spray.
Photograph the assembly at 100 hour intervals.

Method:

The submitted assembly was exposed to the salt fog environment in accordance with the procedures set forth in ASTM B-117.

The assembly was photographed at 100 hour intervals.

Results:

After 100 hours the assembly exhibited a light gray appearance over most of the surface. The darker gray of the original surface was absent. No red rust was present.

After 200 hours a heavy white crust had accumulated on the sides. Red rust appeared on the head of the bolt in the top of the clamp.

The assembly was returned to the Client for further evaluation.

NATIONAL TESTING STANDARDS

A handwritten signature in black ink that reads "Lewis F. West".

by Lewis F. West